FCC ID:2AAUI-MONDOALTO

Appendix for Bluetooth BR/EDR
Test Report No. :CTL2207213031-WF03

Appendix A:20dB Emission Bandwidth

Test Result
TestMode Antenna Channel 20db EBW[MHZ] FL[MHZ] FH[MHZz] Limit(MHZz] Verdict

Ant1 2402 0.957 2401.517 2402.474 PASS

Ant2 2402 0.957 2401.514 2402.471 PASS

Ant1 2441 0.957 2440.517 2441474 PASS

DAS Ant2 2441 0.957 2440.514 2441471 PASS
Ant1 2480 0.957 2479.517 2480.474 PASS

Ant2 2480 0.957 2479.514 2480.471 PASS

Ant1 2402 1.329 2401.316 2402.645 PASS

Ant2 2402 1.332 2401.313 2402.645 PASS

Ant1 2441 1.329 2440.316 2441.645 PASS

2D Ant2 2441 1.332 2440.313 2441.645 PASS
Ant1 2480 1.332 2479.313 2480.645 PASS

Ant2 2480 1.335 2479.310 2480.645 PASS

Ant1 2402 1.302 2401.334 2402.636 PASS

Ant2 2402 1.299 2401.334 2402.633 PASS

Ant1 2441 1.302 2440.334 2441.636 PASS

3D Ant2 2441 1.299 2440.334 2441.633 PASS
Ant1 2480 1.299 2479.334 2480.633 PASS

Ant2 2480 1.299 2479.331 2480.630 PASS
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DH5_Ant1_2441
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Appendix B: Maximum conducted output power

Test Result
TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict

Ant1 2402 4.62 <30 PASS

Ant2 2402 4.39 <30 PASS

Ant1 2441 4.37 <30 PASS

DHS Ant2 2441 413 <30 PASS
Ant1 2480 3.97 <30 PASS

Ant2 2480 3.68 <30 PASS

Ant1 2402 4.98 <20.97 PASS

Ant2 2402 4.81 <20.97 PASS

JDH5 Ant1 2441 4.92 <20.97 PASS
Ant2 2441 4.81 <20.97 PASS

Ant1 2480 4.71 <20.97 PASS

Ant2 2480 4.64 <20.97 PASS

Ant1 2402 5.32 <20.97 PASS

Ant2 2402 5.13 <20.97 PASS

3DH5 Ant1 2441 5.24 <20.97 PASS
Ant2 2441 513 <20.97 PASS

Ant1 2480 5.03 <20.97 PASS

Ant2 2480 4.96 <20.97 PASS
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Test Graphs
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DH5_Ant1_2441
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Appendix C: Carrier frequency separation

Test Result

TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
DH5 Ant1 Hop 1.002 >0.957 PASS
Ant2 Hop 1 >0.957 PASS
Ant1 Hop 1.002 20.888 PASS

2DH5
Ant2 Hop 1 20.888 PASS
Ant1 Hop 1.002 20.868 PASS

3DH5
Ant2 Hop 1 20.868 PASS

Page 15 of 62




FCC ID:2AAUI-MONDOALTO

Test Graphs
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Appendix D: Time of occupancy

Test Result
TestMode Antenna Channel surstiidin TotalFops Result[s] Limit[s] Verdict
[ms] [Num]

Ant1 Hop 0.38 310 0.119 <0.4 PASS

DA Ant2 Hop 0.39 330 0.127 <0.4 PASS
Ant1 Hop 1.64 180 0.295 <0.4 PASS

pA3 Ant2 Hop 1.64 160 0.262 <0.4 PASS
Ant1 Hop 2.89 70 0.202 <0.4 PASS

Do Ant2 Hop 2.89 100 0.289 <0.4 PASS
Ant1 Hop 0.39 320 0.124 <0.4 PASS

2D Ant2 Hop 0.39 320 0.124 <0.4 PASS
Ant1 Hop 1.64 130 0.213 <0.4 PASS

2DH3 Ant2 Hop 1.64 180 0.295 <0.4 PASS
Ant1 Hop 2.89 130 0.375 <0.4 PASS

2DH5 Ant2 Hop 2.89 100 0.289 <0.4 PASS
Ant1 Hop 0.39 310 0.119 <0.4 PASS

3D Ant2 Hop 0.39 330 0.127 <0.4 PASS
Ant1 Hop 1.64 140 0.229 <0.4 PASS

3D Ant2 Hop 1.64 180 0.295 <0.4 PASS
3DHS Ant1 Hop 2.89 100 0.289 <0.4 PASS
Ant2 Hop 2.89 100 0.289 <0.4 PASS

Note: (1) Dwell time=Pulse time (ms) x Total Pulse number s
(2) Total Pulse number= Pulse number in 3.16 s x 10
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA
AL F

P Y ~
Center Freq 2.441000000 GHz Trig Delay-2.000ms  #Avg Type: RMS
PHO: Fast ~+— 11ig: Video
IFGain:Low #Atten: 40 dB

Auto Tune|
Ref Offset 1 dB.

Ref 30.00 dBm

CenterFreq
2441000000 GHz}

StartFreq|
2441000000 GHz!

StopFreq|

(Center 2.441000000 GHz
#/BW 3.0 MHz

DH1_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA
AL C E Y :
Center Freq 2.441000000 GHz Trig Delay0.000s  #Avg Type: RMS
PNO: Fast ~»- 11ig: Video
FGainlow  #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

Center Freq
2441000000 GHz}

Start’

(Center 2.441000000 GHz Span 0 Hz B!
Res BW 510 kHz #VBW 3.0 MHz Sweep 3.162 s (30000 pts)

DH1_Ant1_Hop

(= Xeysight Spectrum Analyzer - Swept 54
AL .
Center Freq 2.441000000 GHz Trig Delay-2000ms  #Avg Type: RMS
PNO: Fast -+~ 11iQ: Video
FGainlow  #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

Center Freq
2441000000 GHz}

StartFreq|
2441000000 GHz!

StopFreq|

ICenter 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)
T (gsw

DH1_Ant2_Hop
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FCC ID:2AAUI-MONDOALTO

[ Keysight Spectrum Anahyzer - Swept SA

AL
Center Freq 2.441000000 GHz
PNO: Fast =»=
IFGain:Low

Trig Delay0.000 s
Trig: Video
#Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

[Center 2.441000000 GHz
#VBW 3.0 MHz

#Avg Type: RMS

CenterFreq
2.441000000 GHz|

DH1_Ant2_Hop

[ Keysight Spectrum Analyzer - Swept SA

E iy
Trig Delay-2.000ms  #Avg Type: RMS
Trig: Video
#Atten: 40 dB

AL
Center Freq 2.441000000 GHz
PHO: Fast -
IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

[Center 2.441000000 GHz
#VBW 3.0 MHz

09:58:09 PM
AMkr2 1.642 ms|
13.00 dB

CenterFreq
2.441000000 GHz|

StartFreq
2.441000000 GHz|

Span 0 Hz |5

Sweep 10.13 ms (8000 pts)

us|

DH3_Ant1_Hop

[ Keysight Spectrum Anayzes - Swept 5A

AL - E Y N
Trig Delay0.000s  #Avg Type: RMS
Trig: Video
#Atten: 40 dB

Center Freq 2.441000000 GHz
PHO: Fast -
IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

[Center 2.441000000 GHz
#/BW 3.0 MHz

CenterFreq
2.441000000 GHz|

Span 0 Hz B!
Sweep 3.162 s (30000 pts)
T (gsw

us|

DH3_Ant1_Hop
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